RERCIURY [150 4-Stroke Werado)

Serial Mbr Range: 18227000 THRU 18331711 [USA)

ol

¥ Cylinder Block b
Ref |Clazs|Part Description Qt Comment Footnote
1
2 BRRSEE 2| BRACKET. Mounting-Starter Motk 2 i}
3 10 885626 40| SCREW, (M3 x 40] 4 A
4 19 2339767 PLUG. [12nmm) 2 5
5 17 43044 | PIM, Dowel - without Hole 375 | 2 5
5 23 833352001 DAMPER 10 5
7 19 296551 PLUG, [24mm) 4 A
g 17 220524 PIN, Dowel [14mm] 1 5
9 25 284409 0-RING 1 258
10 17 254424|  PIM, Dowel [17mm] 1 5
11 25 A84423) 0-RING 1 25
12 10 896523 SCREW, [M10= 342 10 A
13 12 892573001 | wWASHER 10 5
14 11 40138 8|NUT, [M8] 2
13 828358 2|SEMSOR 1 5
16 10 40011107 | SCREW, (M5 » 18] 2 A
17 885342001 |SENSOR ASSEMBLY 2 A
18 25 2995514 O-RING, 351 = .072) 2 5
19 11 40027 3|NUT, [M8] Stainless: Steel 2
20 27 896277006 | GASKET, Head 1 258
21 12 36001 'WASHER 2
22 10 235810115 SCREW, [ME x 115) a A
23 10 935510050| SCREW, (M2 » B0) 2 5
24 27 836142| GASKET, Block to Adaptor 1 25
25 280553 GUIDE, Fisxed 1 5
26 880557 | GUIDE, Moveable 1 A
27 10 892456045| SCREW 2 A
28 10 832086120 SCREW, [M10 ¢ 120) 2
23 10 885526 35|SCREW, M3 = 35] 1 5
a0 10 885526 75| SCREW, (M3 = 78] 1 5
Kl 16 888543003 5TUD, (M8 = 1.5) 2
- 27 896142406| GASKET SET, Powerhead 1

g1 296499406 | POWERHEAD ASSEMBLY 1




